
 West Lathrop Specifi c Plan
October 1, 2002

The 2002 West Lathrop Specifi c Plan area is located in California’s 

Central Valley, in the inland reaches of the San Joaquin River, or 

“South Delta”.  Here, on fl at land which is crisscrossed by rural roads 

and drainage channels, a pattern of hot, dry summers and cool, moist 

winters is moderated by coastal marine infl uences.  

The plan area is surrounded by leveed existing delta waterways from 

which expansive long range views are possible.  The plan area is 

readily accessible by regional freeways, rail lines, airports and naviga-

ble waterways.  Next to the plan area are I-5 interchanges with I-205 

and State Route 120.  The (former) Southern Pacifi c and Union Pacifi c 
[...]
to the Louise Avenue connections, adding the extra source of water during future planning analysis, 

should not signifi cantly affect the overall design of the water delivery system.

To analyze and establish a preliminary design for the water system in the West Lathrop Specifi c Plan, 

various assumptions of fl ow and pressure conditions have been made at the supply connection points 

noted above.  The proposed preliminary water distribution system is what can be reasonably expected 



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–33

MOSSDALE VILLAGE
WEST LATHROP SPECIFIC PLAN 
CITY OF LATHROP, CA

Water Transmission System

FIGURE IV-16



2003 West Lathrop Specifi c PlanIV. Infrastructure

Page IV–34

2003 West Lathrop Specifi c Plan IV. Infrastructure

Water Transmission System

STEWART  TRACT
WEST LATHROP SPECIFIC PLAN 
CITY OF LATHROP, CA

FIGURE IV-17



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–35

for the proposed project, and is generally in accordance with the Lathrop Water, Wastewater and 

Recycled Water Master Plan.  

g. System Concept

The preliminary design of the proposed potable water transmission system consists of a looped series 

of waterlines that is intended to convey potable water from the City of Lathrop to the plan area.  The 

potable water transmission system includes pumps, pipes, valves, storage facilities and other appurte-

nances necessary to convey potable water.  

h. Water Transmission System

Figures IV-16: Mossdale Village Water Transmission System and Figure IV-17: Stewart Tract Water 

Transmission System show the layout of the proposed water transmission system for the 2002 West 

Lathrop Specifi c Plan.  The proposed plan for Mossdale Village remains unchanged from the original 

1996 Specifi c Plan document. The water transmission system consists of pipes, booster pumps, valves 

and storage facilities.  In accordance with the Lathrop Water, Wastewater and Recycled Water Master 

Plan, the system is designed for maximum day demands plus fi re fl ow and the pipe sizes were based 

on the desire for pipeline velocities to not exceed 10 feet per second, pipes having a maximum head 

loss per 1,000 feet of 15 feet, a range of pressures between 35 psi and 60 psi and the entire water 

supply from the City of Lathrop with no water supplied from the on-site storage facilities.

i. Water Storage Facilities

The storage facilities provide an additional water supply to serve peak hour demand and provide 

reserve storage in the event of a system source shutdown or fi re.  The reserve storage consists of three 

components, (1) Equalization, (2) Emergency, and (3) Fire.  

Equalization storage will provide water system demands in excess of the off-site water source deliv-

ery capability.  Emergency storage will provide water during emergency situations such as pipeline 

failures, equipment failures, water treatment facility failures or natural disasters.  Fire storage will 

provide water for fi re fl ow requirements within the community area.  These facilities are designed to 

supply the system during peak hour demands and still maintain adequate storage in the event of fi re.  



2003 West Lathrop Specifi c PlanIV. Infrastructure

Page IV–36

2003 West Lathrop Specifi c Plan IV. Infrastructure

The tanks are to be refi lled during the off-peak hours.

The City of Lathrop Water, Wastewater and Recycled Water Master Plan identifi ed the need for two 

storage facilities totaling 3.5 MG within the Stewart Tract portion of the Specifi c Plan Area.  In ad-

dition, 1 MG of storage was identifi ed in connection with the SCSWSP turnout near Stewart Tract.  

This amount of storage is therefore proposed for the Stewart Tract. The storage for Mossdale Village 

remains unchanged at 5 MG in accordance with the Mossdale Village Phasing Plan dated September 

25, 1995, as shown in the original 1997 Specifi c Plan document. 

j. Alternative Water Supply - Stewart Tract

Although potable water for Stewart Tract is expected to be provided principally by the South San 

Joaquin Irrigation District’s proposed new water treatment plant, the feasibility of using a Ranney 

collector or of using vertical wells to develop groundwater as a fi rm alternative water supply was 

explored.  The cost of associated water treatment was also estimated.  Vertical wells are recommended 

for developing groundwater as an alternative water supply for Stewart Tract.  A centrally located 

water treatment plant should be constructed to provide full conventional treatment with disinfec-

tion by ozonation followed by a fi lter charged with granular activated carbon and reverse osmosis, if 

necessary.  Because knowledge of a site’s geological characteristics is crucial to the success of develop-

ing a groundwater source, testing will be conducted to obtain specifi c information on the sites being 

considered for well location.  

Regardless of whether a groundwater supply is the principle source or an alternate source, the water 

must meet the standards outlined in the California Code of Regulations Title 22, Chapters 14 through 

17 (Appendix A).  A water permit must be obtained from the State Department of Health Services 

(DHS).  Water collected using the Ranney method will be classifi ed by DHS as groundwater directly 

under the infl uence of surface water and will therefore be required to meet the same quality standards 

as surface water treatment.  Existing surface water and groundwater quality data for locations in the 

vicinity of the project site were examined, compared to drinking water standards.  Parameters of 

surface water of most concern include turbidity, trihalomethane formation potential, manganese and 

bacteria.  Parameters of groundwater of most concern include chloride, iron, manganese, total dis-



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–37

solved solids and electroconductivity.

The feasibility of installing a Ranney collector to provide water for Stewart Tract was discussed with 

Ranney Method Western Corporation.  According to Department of Water Resources Bulletin No. 

146, “San Joaquin County Ground Water Investigation,” the project site is underlain by fl ood basin 

deposits which consist primarily of clay, silt and sand with occasional gravel layers.  These unconsoli-

dated deposits limit the yield of a Ranney collector.  It is expected that if geologic investigations show 

favorable conditions, the reinforced concrete caisson will likely be 120 feet in depth.  Eight laterals, 

80 feet in length each, would be required.

Additionally, considerable existing data indicates that vertical wells have been successfully used in the 

vicinity of the project.  A test well located near Manthey Road and Mossdale Drive showed that a 16-

inch well could easily pump 2,500 gallons per minute (gpm).  As a result of this test, it was assumed 

that four 16-inch wells, each pumping a minimum of 1,400 gpm would provide an adequate supply 

of potable water to Stewart Tract.

Finally, if the well system suggested above cannot provide an adequate water supply for Stewart Tract 

(although this appears unlikely), the City and River Islands are exploring the option that some por-

tion of the Stewart Tract’s appropriative and riparian water rights can be converted for M & I uses.  

The above alternatives require several regulatory actions but since the City of Lathrop and much of 

San Joaquin County is on well systems, this would not be extraordinary.

k. Water Treatment – If Alternative Water Supply is Selected

Groundwater is typically taken from depths where good quality is attainable, therefore requiring 

less treatment than with a poorer quality source.  Full conventional treatment is recommended for 

the project.  If groundwater samples indicate good water quality, it may be possible to decrease the 

chemical addition for the treatment process.  If groundwater samples indicate poorer water then a 

reverse osmosis component of the treatment process may be warranted.

A schematic water treatment process is recommended.  The chemicals recommended include lime to 

adjust pH, alum for coagulation, and potassium permanganate to oxidize iron and manganese.  Fol-



2003 West Lathrop Specifi c PlanIV. Infrastructure

Page IV–38

2003 West Lathrop Specifi c Plan IV. Infrastructure

a. Introduction

In July 2001, the City of Lathrop approved a Water, Wastewater and Recycled Water Master Plan 

that analyzed treatment and disposal options for the General Plan limits, including the West Lathrop 

Specifi c Plan area.  That plan identifi ed three locations for water recycling plants (WRP).  Site #1 is at 

the existing wastewater treatment plant located in the Crossroads Industrial Park.  Site #2 is located 

between Interstate 5 and the San Joaquin River at the north end of the General Plan area.  Site #3 is 

located on Stewart Tract adjacent to the San Joaquin River and Paradise Cut..  

The Lathrop Water, Wastewater and Recycled Water Master Plan allowed the contingency plan of 

taking all effl uent from the West Lathrop Specifi c Plan area to Site 1 for treatment.  This is the plan 

that was pursued in the Phase 1A/1B WRP expansion project being developed by the City, and this 

is the plan that forms the basis for the proposed River Islands wastewater collection and treatment 

system.  This is also the plan that would serve Southeast Stewart Tract.

According to the Water, Wastewater and Recycled Water Master Plan, the present capacity rights that 

the City of Lathrop has with the City of Manteca, which amounts to 1.02 MGD will be fully utilized 

indefi nitely.  

Interim measures for treatment and disposal will be used in order to not delay the initial growth.  

This will be achieved by expanding the WRP at Site #1 with the Phase 1A/1B expansion project and, 

through the use of force mains, disposing of the treated effl uent on existing farm parcels on River 

Islands as well as in the vicinity of Site #1.

lowing fl occulation and sedimentation, water will be fi ltered prior to disinfection.  Ozonation is rec-

ommended to minimize the formation of disinfection byproducts.  Granular activated carbon (GAC) 

is recommended to further reduce the occurrence of disinfection byproducts in the fi nished water.  

The GAC will also remove tastes and odors.  Sludge produced by the water treatment processes will 

be dried on sand drying beds prior to disposal in a solid waste landfi ll.

2. Wastewater



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–39

b. Sewerage System Master Plan

The Lathrop General Plan established a strategy program for meeting the requirements for wastewater 

collection, treatment and disposal.  The Lathrop Water, Wastewater and Recycled Water Master Plan 

adopted July 2001 included Master Plan Studies for water supply and distribution; wastewater col-

lection; wastewater treatment and disposal and recycled water.  The Master Plan included a plan for 

meeting the needs for wastewater collection, treatment and disposal for both the existing urban land 

areas and land areas proposed for urban development in the General Plan.

The wastewater collection system described in this Specifi c Plan assumes that the treatment plant will 

be located at Site #1, in accordance with the contingency strategy in the Lathrop Water, Wastewater 

and Recycled Water Master Plan.  

c. Estimate of Average Dry Weather Flow, Peaking Factor and Design Assumptions

Estimates of the wastewater that is expected to be generated from the proposed land uses within the 

West Lathrop Specifi c Plan, peaking factor and the design assumptions were based on the Lathrop 

Water, Wastewater and Recycled Water Master Plan. 

(1) Mossdale Village

Trunk pipe layouts for Mossdale Village are shown in the Lathrop Water, Wastewater and Recycled 

Water Master Plan.  Two alternatives are noted.  One shows Mossdale Village fl owing to a WRP at Site 

#2.  The contingency scenario shows a pump station to force all effl uent from Mossdale Village to an 

expansion of Site #1.  Either scenario is allowable per the Master Plan.  The proposed plan for Moss-

dale Village remains unchanged from the original 1997 Specifi c Plan document.



2003 West Lathrop Specifi c PlanIV. Infrastructure

Page IV–40

2003 West Lathrop Specifi c Plan IV. Infrastructure

Water Collection System

MOSSDALE VILLAGE
WEST LATHROP SPECIFIC PLAN 
CITY OF LATHROP, CA

FIGURE IV-18FIGURE IV-18



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–41

(2) Stewart Tract

For Stewart Tract, a separate wastewater collection system is shown on Figure IV-19: Stewart Tract 

Wastewater Collection System that complies with the intent of the contingency strategy of the Lath-

rop Water, Wastewater and Recycled Water Master Plan.  The collection system will direct wastewater 

fl ow to the wastewater treatment site adjacent to WRP No. 1.  Because the existing ground is almost 

fl at, against the slope of the sewer system, sewage lift stations and force mains are required at strategic 

locations within the system.  

Preliminary soils investigations indicate that the soils within Stewart Tract are relatively sandy and 

that groundwater has been found to be approximately 3-5 feet below grade at the northwesterly end 

of the tract and approximately 8-10 feet below grade at the southeasterly portion.  

In order to properly address the site’s unique geotechnical conditions, it is important to keep the 

trunklines as shallow as possible.   This will minimize the impact that the soils and groundwater con-

ditions will have on the cost of construction of the wastewater collection system.

e. Preliminary Design

The major pipelines for the West Lathrop Specifi c Plan Wastewater Collection System are shown in 

Figures IV-18 (Mossdale Village) and IV-19 (Stewart Tract).  The proposed plan for Mossdale Village 

remains unchanged form the original 1996 Specifi c Plan document. The plan area is divided into 

a number of tributary areas which drain by gravity pipes or force mains to node points on the pipe 

network.  The heavy solid lines in Figures IV-18 and IV-19 represent gravity pipes while the dashed 

lines indicate pressure force mains.  At the design depth to diameter ratios, each pipe size and slope is 

selected to give a design slope which is less than the critical slope.  



2003 West Lathrop Specifi c PlanIV. Infrastructure

Page IV–42

2003 West Lathrop Specifi c Plan IV. Infrastructure

Water Collection System

STEWART  TRACT
WEST LATHROP SPECIFIC PLAN 
CITY OF LATHROP, CA

FIGURE IV-19



2003 West Lathrop Specifi c PlanIV. Infrastructure 2003 West Lathrop Specifi c Plan IV. Infrastructure

Page IV–43

3. Recycled Watera. Introduction

To conserve limited local fresh water resources and to provide land disposal for treated wastewater 

effl uent during the months of the year when river disposal is not allowed, the plan includes a re-

cycled water system consistent with the Lathrop Water, Wastewater and Recycled Water Master Plan.  

The existing City General Plan and the Lathrop Water, Wastewater and Recycled Water Master Plan 

encourage the maximum use of recycled water on land within the Lathrop planning area.  To achieve 

this goal, it is proposed that the following options of land disposal be used in the order of their fol-

lowing presentation:

(1) Disposal in Open Space Areas: These areas include Paradise Cut, golf courses and 

certain open space within West Lathrop.

(2) Disposal in Public Areas: These areas include parks and school play fields.

(3) Public Landscape Irrigation: These areas include landscaping along major public 